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NORMAL STRESS, T/SQ FT J 11
15 = 1
n SPECIMEN NO. o1 a2 | o3 4
— WATER CONTENT, % 40.8 438 46.4 o2 22
n 2| DRY DENSITY, PCF 798 | 771 | 745 |77 /2
- E -
- o Z | saTURATION, % 990 | 897 | 993 [0 z:
g 10 | VOID RATIO 1.113 |1.187 |1.261
- - WATER OONTENT, %
a N § DRY DENSITY, PCF
£ 2| saTURATION, %
[o'd
g &m"‘; £ | VoI RATIO
é ® [ BACK PRESSURE, TSF
o CHAMBER PRESSURE, TSF 50 150 | 3.00
MAX. DEV. STRESS, TSF .60 64 56 |, ‘3
TIME TO FALURE, MIN. 10 20 10
111 ¢ | S | 11!} STRNNRATEINCR.,% 6 6
) 5 10 15 20
AXIAL STRAIN, % INTAL DIAMETER, IN. 136 | 1.36 | 1.36
CONTROLLED—STRAN TEST INTAL HEIGHT, IN. 300 | 300 | 3.00
DESCRIPTION OF SPECIMENS: CLAY (CL), GRAY
LL 48 PL 19 |Pl 29 [GS 270 (ESTMATED) | UNDISTURBED  SPECIMEN | QuEsT
REMARKS: PROJECT  INTRACOASTAL WATERWAY LOCKS, LA
BAYOU SORREL LOCK
BORING NO. 5 BYSU SAMPLE NO.  11C
DEPTH/ELEV 413 /33,3 | TECH. WH
LABORATORY USAE WES — STF/GL | DATE 02 AUG 94
TRIAXIAL COMPRESSION TEST REPORT
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NORMAL STRESS, T/SQ FT
s f = 7p2
2 F SPECIMEN NO. o1 a2 |3 4
- WATER CONTENT, % 628 | 618 | 621 [, 0 27
n 2| DRY DENSITY, PCF 627 | 632 | 632 /3.2
- E :
E n Z | SATURATION, % 100+ | 100+ | 100+
g 1.0 u VOID RATIO 1.687 |1.665 | 1.669
b . WATER CONTENT, % ‘
L&’u - % DRY DENSITY, PCF
& - O] SATURATION, %
- i
g . F $ | Vo RaTIO
g - T ® | BACK PRESSURE, TSF
S CHAMBER PRESSURE, TSF 50 150 | 3.00
MAX. DEV. STRESS, TSF 72 76 | 72 | -z
TIME TO FALURE, MIN. 10 18 13
-l 111 | 1111 t 111 STRNN RATE ’NCR" /4 8 7
0 5 10 15 20
AXIAL STRAIN, % INTIAL DIAMETER, IN. 136 | 1.36 | 1.36
CONTROLLED-STRAIN TEST INMAL HEIGHT, IN. 300 | 300 | 3.00
DESCRIPTION OF SPECIMENS: CLAY (CH), GRAY
L 8 [P 23 [P 62 [oS 270 (ESTMATED) | UNDISTURBED  SPEGIMEN | Q TEST
REMARKS: PROVECT  INTRACOASTAL WATERWAY LOCKS, LA
BAYOU SORREL LOCK
BORING NO. 5 BYSU SAMPLE NO.  15B

DEPTH/ELEV 558 £ 47 & | TECH. JH

LABORATORY USAE WES — STF/GL | DATE 03 AUG 94

TRIAXIAL COMPRESSION TEST REPORT
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' NORMAL STRESS, T/SQ FT
15 Y = 83
SPECIMEN NO. ot A2 & 3 4
N WATER CONTENT, % 127.7 | 129.0 | 111.4 {/22,77
8 z;g DRY DENSITY, PCF 359 | 358 | 404 |3= 7
& ; \ Z | SATURATION, % 933 | 938 | 948 |73 27
g 10 N N VOID RATIO 3696 |3.714 | 3171
- - ! / X WATER OONTENT, %
a N - ; DRY DENSITY, PCF
& 1 \ o | saTuraTION, %
[a
x N S | VOID RATIO
= 5 V\ L)
g \s\; @ | BACK PRESSURE, TSF
a P CHAMBER PRESSURE, TSF 50 1.50 | 3.00
) MAX. DEV. STRESS, TSF 121 | 128 | 126 |; -2
TIME TO FALURE, MIN. 6 17 10
2 A T T O I N A B S O | RA R.
o 5 m T 20 | STRAN RATE INCR., % 5
AXIAL STRAIN, % INMAL DIAMETER, IN. 136 | 1.37 | 1.36
CONTROLLED~STRAN TEST _ INMAL HEIGHT, IN. 300 | 300 | 3.00
DESCRIPTION OF SPECIMENS: CLAY (CH), DARK GRAY; ORGANIC MATERIAL

w 192 |PL 59 [P; 133 ]Gs 2.70 (ESTIMATED) JUNDISTURBED SPECIMEN r Q TEST

REMARKS: PROJECT  INTRACOASTAL WATERWAY LOCKS, LA
BAYOU SORREL LOCK
BORING NO. 5 BYSU SAMPLE NO.  17C
T DEPTH/BLEV  64.9/-5¢. 7 | TECH. WH
LABORATORY USAE WES — STF/GL | DATE 03 AUG 94
TRIAXIAL COMPRESSION TEST REPORT
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NORMAL STRESS, T/SQ FT
- £=/15
- SPECIMEN NO. o1 a2 °3 +4
- WATER CONTENT, % 413 | 333 [\29.3 /] 35.1
_ < | DRY DENSITY, PCF 785 | 864 | 82§ | 837
- = y
E N Z [ saTurATION, % 972 | 945 | 898 | 933
g 10 | VOID RATIO 1148 |.952 | 482 \|1.014
»- - WATER CONTENT, %
g n § DRY DENSITY, PCF
[ 4
- o] SATURATION, %
g N /’M‘ o
x - S| voIb RATIO
e &
3  at BACK PRESSURE, TSF !
Q e et CHAMBER PRESSURE, TSF 50 150 [~3.00/] 50

et To—e—¢ ] | MAX. DEV. STRESS, TSF 24 39 7 30

TIME TO FALURE, MIN. 14 24 | 51 \] 20
1111 L1t 1111 I |
o = 0 2 7o | STRAN RATE INCR., %

AXIAL STRAN, Z INMAL DIAMETER, IN. 137 | 137 | 137 | 1.39
CONTROLLED—STRAIN TEST INMAL HEIGHT, IN. 300 | 300 [ 300 | 300
DESCRIPTION OF SPECIMENS: CLAY (CL), GRAY: FRIABLE; CONCRETIONS
L 48 | PL 17 R | GS 270 (ESTIMATED) | UNDISTURBED ~ SPECIMEN | QTEST
REMARKS: PROJECT  INTRACOASTAL WATERWAY LOCKS, LA

BAYOU SORREL LOCK
BORING NO.  BBYSU SAMPLE NO. 2B
i DEPTH/ELEV  5.0/-3.9 TECH. JH
LABORATORY USAE WES — STF/GL | DATE 25 APR 95
TRIAXIAL COMPRESSION TEST REPORT
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0 2.0 4.0 6.0 8.0 10.0 12.0
NORMAL STRESS, T/5Q FT
o d=/0 5
Tk SPECIMEN NO. o1 a2 o3 4
- WATER CONTENT, % 485 | 498 | 519 |<cs 7
u 2| DRY DENSITY, PCF 695 | 669 | 67.7 |/p o2
u =
E u Z | SATURATION, % 919 | 886 | 942 |3, 57
T g 10 F VOID RATIO 1.426 |1.519 | 1.488
= - WATER CONTENT, %
a - g DRY DENSIY, PCF
& 21 saTurATION, %
[ d
& S [ VoD RATIO
= .5 LJ
é @ [ BACK PRESSURE, TSF
=] CHAMBER PRESSURE, TSF 50 1.50 | 3.00
MAX. DEV. STRESS, TSF 74 65 63 |.22
TIME TO FALURE, MIN. 11 18 12
R | 1111 1 114 | STRA'NRATE‘NCR.% 5
0 5 10 15 20 .

AXIAL STRAIN, % INMAL DIAMETER, IN. 1.38 1.38 1.38
CONTROLLED—STRAIN TEST INTIAL HEIGHT, IN. 300 | 300 | 3.00
DESCRIPTION OF SPECIMENS: CLAY (CH), GRAY; SLICKENSIDED; FRIABLE
L 75 PL 23 [Pl 52 GS 2.70 (ESTMATED) | UNDISTURBED  SPECIMEN | Q TEST
REMARKS: PROJECT  INTRACOASTAL WATERWAY LOCKS, LA

BAYOU SORREL LOCK
BORING NO.  6BYSU SAMPLE NO. 5B
u DEPTH/ELEV  16.5/-15.4 TECH. JH
LABORATORY USAE WES — STF/GL | DATE 26 APR 95

TRIAXIAL COMPRESSION TEST REPORT
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NORMAL STRESS, T/5Q FT :
s Y = X0
=L SPECIMEN NO. o1 a2 °3 4
- WATER CONTENT, % 161.9 | 153.8 | 1449 |/ 52 72
- <2 | DRY DENSITY, PCF 289 | 301 | 318 |2g.27
- E
£ n Z | SATURATION, % 930 | 9298 | 938 |22 23
g 1.0 VOID RATIO 4177 | 3973 | 3708
- - z WATER CONTENT, %
v o P
a A 22| DRY DENSITY. PO
& n e ¥ | SATURATION, %
L (o'
x n / / S| voib RATIO
é - @ | BACK PRESSURE, TSF
o - CHAMBER PRESSURE, TSF 50 150 | 3.00
MAX. DEV. STRESS, TSF 46 78 84 | ,2
TIME TO FALURE. MIN. 19 32 32
1 111 1111 11t 1 11} STRNNRATEINCR.,%
0 5 10 15 20
AXIAL STRAN, % INTAL DIAMETER, IN. 137 | 1.38 | 1.38
CONTROLLED—STRAIN TEST INTIAL HEIGHT, IN. 300 | 3.00 | 3.00
DESCRIPTION OF SPECIMENS: ORGANIC CLAY (OH), BLACK
w190 J PL 86 ] Pl 104 I GS 2.40 (ESTIMATED) | UNDISTURBED  SPECIMEN [ Q TEST

REMARKS: PROJECT  INTRACOASTAL WATERWAY LOCKS, LA
BAYOU SORREL LOCK
BORING NO.  6BYSU SAMPLE NO.  6C
- DEPTH/ELEV  21.3/-20.2 TECH. JH
LABORATORY USAE WES — STF/GL | DATE 26 APR 95
TRIAXIAL COMPRESSION TEST REPORT
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NORMAL STRESS, T/SQ FT
5 d=/02
’ - SPECIMEN NO. ol A2 3 4
- WATER CONTENT, % 61.4 60.8 | 623 |./ 25
[~ = | DRY DENSITY, PCF 63.0 63.3 | 625 |,7.93
N =
= - / \ Z | SATURATION, % 99.0 | 987 | 990 |75
g 4 — VOID RATIO 1.674 |1.662 |1.698
S - x4 WATER CONTENT, %
a - N ; DRY DENSITY, PCF
E u oy | SATURATION, %
[v' 4
& S| VOID RATIO
= .2 )
é @ | BACK PRESSURE, TSF
a CHAMBER PRESSURE, TSF 50 150 | 3.00
MAX. DEV. STRESS, TSF .38 A1 .48 vz
i TIME TO FALURE, MIN. g 29 23
FEEEEENEE! JENENNEE STRAIN RATE INCR., %
o} 5 10 15 20
AXIAL STRAIN, % INITIAL DIAMETER, IN. 1.37 1.37 | 1.37
CONTROLLED—STRAIN TEST INTAL HEIGHT, IN. 300 | 300 | 3.00

DESCRIPTION OF SPECIMENS:

CLAY (CH), GRAY

W 82 PL 22 [P 60 |GS 270 (ESTIMATED) | UNDISTURBED ~ SPECIMEN | Q TEST
REMARKS: PROVECT  INTRACOASTAL WATERWAY LOCKS, LA
BAYOU SORREL LOCK
BORING NO.  6BYSU SAMPLE NO. 8D
DEPTH/ELEV  29.8/—28.7 TECH. W
LABORATORY USAE WES — STF/GL | DATE 01 MAY 95
TRIAXIAL COMPRESSION TEST REPORT
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0 2.0 4.0 6.0 10.0 12.0
NORMAL STRESS, T/5Q FT
. y= Jo5
-k SPECIMEN NO. o1 a2 3 4
- fi\x\\ WATER CONTENT, % 536 | 543 | 542 |5y 53
n \A \ g DRY DENSITY, PCF 679 | 674 | 678 |7 7s
e ~ h\_x_,\r Z | SATURATION, % 975 | 977 | 984 |54 57
) g 4k %] M VOID RATIO 1.484 | 1.502 |1.487
~ g WATER CONTENT, %
a I § DRY DENSITY, PCF
14
£ u 1 SATURATION, %
[0l
« S| voID RATIO
= .2 w
é i ® | BACK PRESSURE, TSF
o i CHAMBER PRESSURE, TSF 50 150 | 3.00
i MAX. DEV. STRESS, TSF A7 57 57 | cu
- TIME TO FALURE, MIN. 4 14 16
ENEE I BENEEENE EEEN STRAIN RA ] 4 5
) 5 10 15 20 TE INCR., %

AXIAL STRAN, % INTIAL DIAMETER, IN. 138 | 1.37 1.37
CONTROLLED—STRAIN TEST INITLAL HEIGHT, IN. 300 | 300 | 300
DESCRIPTION OF SPECIMENS: CLAY (CH), GRAY
LL 66 PL 22 [P 44 GS 2.70 (ESTIMATED) UNDISTURBED  SPECIMEN Q TEST
REMARKS: PROJECT  INTRACOASTAL WATERWAY LOCKS, LA

BAYOU SORREL LOCK
BORING NO.  6BYSU SAMPLE NO.  10C
— DEPTH/ELEV  37.0/-35.9 TECH. JH
LABORATORY USAE WES — STF/GL | DATE 01 MAY 95
TRIAXIAL COMPRESSION TEST REPORT
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0 2.0 4.0 6.0 8.0 10.0 12.0
NORMAL STRESS, T/SQ FT
15 d=98
- SPECIMEN NO. o1 A2 | 3 4
- WATER CONTENT, % 71.0 | 717 | 744 |55 27
N 2| DRY DENSITY, PCF 568 | 56.4 | 542 |55 25
N E -
- o Z | SATURATION, % 974 | 97.4 | 952 |og. 2%
g 10 | VOID RATIO 1970 |1.988 [2.110
=
N - WATER CONTENT, %
a - g) DRY DENSITY, PCF
= N 1| SATURATION, %
- [ 4
5 s 2\3\& g VOID RATIO
< ®© | BACK PRESSURE, TSF
z o T2 0
= CHAMBER PRESSURE, TSF 50 150 | 3.00
MAX. DEV. STRESS, TSF 69 64 N
TIME TO FALURE, MIN. 7 14 14
t j | | I 111! | I STRMNRA lNCR..% 5 5
) 5 10 15 20 e
AXIAL STRAIN, % INTIAL DIAMETER, IN. 138 | 138 | 1.38
CONTROLLED—-STRAIN TEST INTIAL HEIGHT, IN. 300 | 300 | 3.00
DESCRIPTION OF SPECIMENS: CLAY (CH), GRAY
L 98 PL 26 lPI 72 | GS 270 (ESTIMATED) | UNDISTURBED  SPECIMEN T Q TEST
REMARKS: PROJECT  INTRACOASTAL WATERWAY LOCKS, LA
BAYOU SORREL LOCK
BORING NO.  6BYSU SAMPLE NO.  12B
DEPTH/ELEV ~ 44.0/~429 TECH. JH
LABORATORY USAE WES — STF/GL | DATE 03 MAY 95

TRIAXIAL COMPRESSION TEST REPORT
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0 2.0 4.0 6.0 8.0 10.0 12.0
NORMAL STRESS, 1/5Q FT b/
15 — ‘
= SPECIMEN NO. o1 A2 o3 4
- WATER CONTENT, % 655 | 656 | 663 |25 y-
- g DRY DENSIY, PCF 60.0 | 602 | 596 |9.93
- - Z | SATURATION, % 978 | 982 | 978 [97.52
A -
g 1.0 VOID RATIO 1.810 |1.802 | 1.830
~ - WATER CONTENT, %
g - § DRY DENSITY, PCF
& o oy | SATURATION, %
- v
x o S | VOID RATIO
z - & URE, TSF
< \s\& { BACK PRESSURE,
o CHAMBER PRESSURE, TSF 50 150 | 3.00
MAX. DEV. STRESS, TSF 64 69 70 |47
TIME TO FALURE, MIN. 8 20 26
| S S I I O O I | 1 111 P31 TRNNRATEINCR..% 5
0 5 10 15 20>
AXIAL STRAN, % INITIAL DIAMETER, IN. 137 | 138 | 1.37
CONTROLLED—STRAN TEST INITIAL HEIGHT, IN. 300 | 3.00 | 3.00
DESCRIPTION OF SPECIMENS: CLAY (CH), GRAY; SLICKENSIDED
L 91 PL 24 Pl 67 ] GS 2.70 (ESTIMATED) | UNDISTURBED - SPECIMEN j Q TEST
REMARKS: PROJECT  INTRACOASTAL WATERWAY LOCKS, LA
BAYOU SORREL LOCK
BORING NO.  6BYSU SAMPLE NO. 138
DEPTH/ELEV  48.5/-47.4 TECH. JH
LABORATORY USAE WES — STF/GL | DATE 05 MAY 95

TRIAXIAL COMPRESSION TEST REPORT
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0 2.0 4.0 6.0 8.0 10.0 120
NORMAL STRESS, T/SQ FT( /0?
15 —
[ SPECIMEN NO. o1 22 | o3 4
- WATER CONTENT, % 411 | 423 [ 479 |2 o;
5 2| DRY DENSITY, PCF 782 | 773 | 113 |75 s
= E
e o Z | SATURATION, % 96.1 | 96.6 | 947 |25 25
g 10 [ VOID RATIO 1.154 | 1.182 | 1.365
= - f/“ar WATER CONTENT, %
a -] 2% g Ty ;3: DRY DENSITY, PCF
B vV Ve
& ¥ ey é SATURATION, %
x S voID RATIO
= .5 L
2 @ | BACK PRESSURE, TSF
= CHAMBER PRESSURE, TSF 50 1.50 | 3.00
MAX. DEV. STRESS, TSF 81 93 | 74 | =72
TIME TO FALURE, MIN. 10 17 31
1 p 1t 1 111 1111 1111 ] . 7
. s o = 1o | STRAN RATE INCR., %

AXIAL STRAN, % INMAL DIAMETER, IN. 138 | 1.38 | 1.38
CONTROLLED—STRAIN TEST INTIAL HEIGHT, IN. 300 | 300 | 300
DESCRIPTION OF SPECIMENS: CLAY (CH), GRAY
w75 [P 21 Pl 54 | GS 270 (ESTMATED)  |UNDISTURBED  SPECIMEN | Q TEST-

REMARKS:

PROJECT  INTRACOASTAL WATERWAY LOCKS, LA

BAYOU SORREL LOCK

BORING NO. 6BYSU

SAMPLE NO.

15D

DEPTH/ELEV  57.4/-56.3

TECH. JUH

LABORATORY USAE WES — STF/GL

DATE 08 MAY 85

TRIAXIAL COMPRESSION TEST REPORT
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0 2.0 40 6.0 8.0 10.0 12.0
NORMAL STRESS, T,/5Q FT
8 f =70/
’ = SPECIMEN NO. o1 A2 o3 4
- WATER CONTENT, % 625 | 652 | 61.1 |£2.93
- = | DRY DENSITY, PCF 61.9 | 597 | 623 |4/ 30
- =
= - Z | SATURATION, % 980 | 966 | 968 |9 3
g 4 L VOID RATIO 1.724 | 1823 [1.705
b J & WATER CONTENT, %
a \\u ; DRY DENSITY, PCF
& BN v\g o | SATURATION, %
[0
5 a1 XX S| VOID RATIO
. L)
% & [ BACK PRESSURE, TSF
= CHAMBER PRESSURE, TSF 50 150 | 3.00
MAX. DEV. STRESS, TSF 37 25 43 |.3¢
TIME TO FALURE, MIN. 4 10 8
prp v bre v bvn g e by STRAIN RATE INCR., % 5 3
o 5 10 15 20
AXIAL STRAIN, % INMAL DIAMETER, IN. 1.38 1.38 1.38
CONTROLLED-STRAN TEST INTIAL HEIGHT, IN. 300 | 300 | 3.00
DESCRIPTION OF SPECIMENS: CLAY (CH), GRAY
W 91 P 25 [P 66 [GS 270 (ESTMATED) [ UNDISTURBED  SPECMEN | Q TEST

REMARKS:

PROJECT  INTRACOASTAL WATERWAY LOCKS, LA

BAYOU SORREL LOCK

BORING NO. 7BYSU

SAMPLE NO. 6C

DEPTH/BLEV  21.0/-19.7

TECH. JH

LABORATORY USAE WES — STF/GL

DATE 08 MAY 95

TRIAXIAL COMPRESSION TEST REPORT
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T A g prpa sty v v v by g pra v be v o a b v s tageg
0 2.0 40 6.0 8.0 10.0 120
NORMAL STRESS, T/SQ FT
. =707
’ - SPECIMEN NO. o1 i o3 4
- WATER CONTENT, % 485 | 485 | 502 |;a o7
B Z | DRY DENSITY, PCF 716 | 71.6 | 706 |2/ o
N P ~A—a] = SATURATION, % 96.8 96.9 97.6
[ - ~a—a—a < . : . :
g 4 - —steed VOID RATIO 1.354 {1.353 | 1.389
~ - MM WATER CONTENT, %
a " % DRY DENSITY, PCF
& o s | SATURATION, %
[0
& S| VOID RATIO
= .2 L
é ® | BACK PRESSURE, TSF
o CHAMBER PRESSURE, TSF 50 1.50 | 3.00
MAX. DEV. STRESS, TSF 42 45 39 |y o2
TIME TO FAILURE, MIN. 8 13 15
J 10 T I I S B A O 111 STRNNRATEINCR.,% 5 ]
0 5 10 15 20
AXIAL STRAIN, % INMAL DIAMETER, IN. 1.37 1.38 1.38
CONTROLLED-STRAN TEST INMAL HEIGHT, IN. 300 | 300 | 3.00
DESCRIPTION OF SPECIMENS: CLAY (CH), GRAY
L 63 (P20 [P 43 [ 6s 270 (esmaTED) [ uNDISTURBED ~ SPECIMEN | Q TEST
REMARKS: | PROJECT  INTRACOASTAL WATERWAY LOCKS, LA
BAYOU SORREL LOCK
BORING NO.  7BYSU SAMPLE NO. 8B
- DEPTH/ELEV ~ 28.5/-27.2 TECH. JH
LABORATORY USAE WES — STF/GL | DATE 09 MAY 95
TRIAXIAL COMPRESSION TEST REPCRT
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NORMAL STRESS, T/SQ FT
6 =1o¢
2 F SPECIMEN NO. o1 a2 | o3 4
- WATER CONTENT, % 575 | 562 | 562 |5,z
- 2| DRY DENSITY, PCF 655 | 655 | 650 | ¢, 32
=
E N Z | SATURATION, % 988 | 965 | 954 (=7 =
g 4 F VOID RATIO 1572 | 1.572 | 1501
= - WATER CONTENT, %
a - | § DRY DENSITY, PCF
E - ol 1| SATURATION, %
- [e 4
S - S| VOID RATIO
2 aaAtat—4———— ]
% - s @ [ BACK PRESSURE, TSF
& - / CHAMBER PRESSURE, TSF 50 150 | 3.00
MAX. DEV. STRESS, TSF 24 20 | 29 |-
TIME TG FALURE, MIN. 11 18 32
S A J | 111 STRNNRATEINCR..%
o 5 10 15 20
AXIAL STRAIN, % INTAL DIAMETER, IN. 137 | 137 | 1.37
CONTROLLED-STRAIN TEST INAL HEIGHT, IN. 300 | 300 | 3.00
DESCRIPTION OF SPECIMENS: CLAY (CH). GRAY
w71 P 21 Pl 50 |GS 270 (ESTMATED) | UNDISTURBED  SPECIMEN | Q TEST

REMARKS:

PROJECT INTRACOASTAL WATERWAY LOCKS, LA

BAYOU SORREL LOCK

BORING NO. 7BYSU

SAMPLE NO.

118

DEPTH/ELEV ~ 40.0/-38.7

TECH. JH

LABORATORY USAE WES — STF/GL

DATE 09 MAY 85

TRIAXIAL COMPRESSION TEST REPORT
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[ SPECIMEN NO. o1 a2 °3 4
- WATER CONTENT, % 782 | 785 | 790 [~ -
- < | DRY DENSITY, PCF 51.8 | 523 | 523 |0 :3
=
- C Z | SATURATION, % 949 [ 953 | 960 [-: .
g 10 | VOID RATIO 2252 | 2225 |2223
-~ - WATER CONTENT, %
a - ; ORY DENSITY, PCF
= - 2| saTURATION, %
L o
& - S| voib RaTIO
= .5 (Y]
g - \‘gzw ® | BACK PRESSURE, TSF
S CHAMBER PRESSURE, TSF 50 150 | 3.00
MAX. DEV. STRESS, TSF 83 81 79 |-
TIME TO FALURE, MIN. 11 12 19
| S I S I | 1 111 11t i rEd i STRAIN RATE INCR., 4 6 6
0 5 10 15 20
AXIAL STRAN, % INMIAL DIAMETER, IN. 139 | 138 | 1.38
CONTROLLED~STRAIN TEST INITIAL HEIGHT, IN. 300 | 300 | 3.00
DESCRIPTION OF SPECIMENS: CLAY (CH). GRAY; ORGANIC MATERIAL
w 122 [r 30 P 92 |Gs 270 (esTmaTED) | UNDISTURBED  SPECIMEN L Q TEST
REMARKS: PROJECT  INTRACOASTAL WATERWAY LOCKS, LA
BAYOU SORREL LOCK
BORING NO.  7BYSU SAMPLE NO.  12B
- DEPTH/ELEV  43.5/-42.2 TECH. JH
LABORATORY USAE WES — STF/GL | DATE 10 MAY 95
TRIAXIAL COMPRESSION TEST REPORT




